KEOUGH + SWEENEY, LTD.

ATTORNEYS AND COUNSELORS AT LAW
41 MENDON AVENUE
PAWTUCKET, RHODE ISLAND 02861
TELEPHONE (401) 724-3600
FACSIMILE (401) 724-9909
www.keoughsweeney.com

JOSEPH A. KEOUGH JR.*
JEROME V. SWEENEY HII*

RAYNHAM OFFICE: [ BOSTON OFFICE:
90 NEW STATE HIGHWAY SEAN P. KEOUGH* 171 MILK STREET
RAYNHAM, MA 02109 - SUITE 30
TEL. (508) 822-2813 JEROME V. SWEENEY II BOSTON, MA 02109
FAX (508) 822-2832 OF COUNSEL TEL. (617) 574-0054

FAX (617) 451-1914

*ADMITTED TO PRACTICE IN
RHODE ISLAND & MASSACHUSETTS

June 5, 2025
Ms. Stephanie De La Rosa
Clerk
State of Rhode Island
Public Utilities Commission
89 Jefferson Boulevard
Warwick, RI 02888
RE:  Pawtucket Water Supply Board — Docket 23-30-WW — Compliance Filing
[...]
outer shell. The upstream face of the dam is paved with a laid-up riprap which was surface flushed with
cement mortar. Two continuous horizontal concrete walls are carried along the upstream slope flush with
the top of the riprap to act as "paving stops” to hold the riprap in place. One wall is approximately at the

normal water surface and one wall is at the toe of the slope.

The foundation of the dam for the most part is a sandy material with some stone lenses of gravel. Tor about
- the 1,500-foot left portion length of the dam, the core trench was excavated through this previous foundation
to a ledge rock formation, noted on the drawing as "hard red rock". For the remaining length of dam beyond

the left 1,500-foot length, the core trench did not reach bedrock, but was carried only to about the level of the

2-11




reservoir floor. The concrete core wall is 12-inch-thick at its top and 24-inch-thick at the base, founded on a
6 to 7 foot wide footing slab at the bottom of the core trench. Along portions of the wall length where the
bottom footing trench did not reach bedrock and where the sand foundation appeared particularly pervious a
line of wooden sheet tongue and groove piling was driven to depths of about 8 feet below the bottom of

trench level.

The East Dike is located about 1,000 feet to the right of the main Arnold Mills Dam, to close off a saddle area
leading to a small tributary which flows into Abbott Run about 1 mile below the dam. The dike is
approximately 540 ft. long with a maximum height of 17.5 feet. The cross section of the dike is like that of
the main dam, except for the dike variable crest elevation where a minimum elevation of 167.5, or 1.5 feet
lower than the main dam was recorded. The foundation at the dike, except for short lengths where bedrock
was encountered, is coarse sand and gravel. The core trench was carried only to about the level of the
bottom of the reservoir and the concrete core wall was extended from the bottom of the trench to within 2
feet of the top of the dike.

The spillway is located near the east abutment of the dam, about 300 ft. to the right of the main river channel.
The crest of the spillway has a length of about 15 t feet at elevation 162.3 fi. (MSL) or 7.0 feet below the top
of the dam. The ogee weir is about a 30-foot-high, gravity, cyclopean, concrete section presumably founded
on bedrock. Construction drawings indicate that the bedrock foundation was grouted with Portland cement.
The gravity section has width of about 5 feet at its top and 27 feet at its base, with % to 1 and % to 1 slope for
its upstream and downstream faces, respectively. The overflow emptics into a 20-foot-wide stilling basin
whose floor is about 24 foot below crest level. A wide concrete sill, the top 5 feet above the basin floor, is
provided at the end of the stilling basin. Concrete gravity sidewalls retain the earth embankment adjacent to
the spillway.

The spillway outlet channel beyond the stilling basin is excavated to about downstream river level and is
unpaved. The channel, for about 100 ft. downstream from the stilling basin, is excavated in bedrock while
the rest is in earth. Concrete gravity retaining walls are provided on each side of the channel. The right wall
varies from 10 feet high at the stilling basin to about 2.5 feet high at about 310 feet downstream. The left
wall varies from a 10-foot height at the basin to a 4-foot height at about 150 feet downstream,

The outlei discharges are controlled from a gatehouse structure situated on the crest of the dam, in which
closure and operating valves are located. High- and low-level intake pipes lead to a 36-inch diameter cast
iron cross piece in the shaft, from which two outlet pipes lead to an exit structure at the toe of the dam.

Outlet releases are regulated by two 36-inch gate valves, which are installed on the upstream and

2-12



downstream ends of the cross piece. Outlet discharges flow through approximately 72 feet of 60-inch
diameter precast concrete blow-off chamber with a concrete headwall at the downstream toe of the dam
below the gatehouse. The 60-inch pipe is supported throughout its length by a concrete cradle and has
concrete seepage collars intermittently spaced along its length. Parallel to this outlet, there is a 36-inch

diameter cast iron outlet pipe leading from the gatehouse to the blow-off chamber.

Tnspection and Condition Assessment

In August 2014, a visual inspection and assessment of this dam and its associated facilities was performed.
In general, the structure was found to be in good condition and was being properly maintained.
Recommendations were provided for intermediate and short-term maintenance (i.e. brush removal, slope
stabilization, etc.) as well as long term maintenance and operational procedures to be employed. PWSB
continues to routinely maintain the facility consistent with standard care of practice and recommendations in

the Assessment.

Per the guidelines of the Rhode Island Emergency Management Agency and the Rhode Island Department of
Environmental Management, an Emergency Action Plan (EAP) was created for the Arnold Mills Reservoir
Dam in 2019. The EAP identifies responsibilities and procedures in the case of unusual or unlikely
conditions that may threaten the Arnold Mills Reservoir Dam. Updates to the plan are to be performed on a

yearly basis.

2.3.5 Groundwater Sources

The Pawtucket Water Supply Board owns a series of ten wells along Abbott Run that can supplement the
surface water supply; wells 2A through 9 are currently available for use. Wells No 1 and 2 have been
abandoned and are no longer in service, Wells 10 and 11 have no power and are not connected to the

system. They are exercised via the generator and discharge to an adjacent stream.

Runoff from the 27 square mile drainage arca of Abbott Run is utilized by both Cumberland and Pawtucket
water supply systems. Two surface reservoirs, Diamond Hill Reservoir and Arnold Mills Reservoir, having
a combined usable storage capacity of 4.8 billion gallons, capture runoff from an area of 17.8 square miles
upstream from Arnold Mills. Water is released from the reservoir to Abbott Run as needed and is ultimately
withdrawn at a treatment plant at Happy Hollow Pond. Part of the released water is withdrawn by municipal

wells that induce infiltration from Robin Hollow Pond and Happy Hollow Pond.

2-13




2.3.6 Groundwater Wells
PWSB’s eight operating wells are in the Abbott Run Valley Aquifer. All wells are fed directly into the raw
water intake at Happy Hollow Pond as water quality dictates. These wells are also activated when raw water

quality is poor, as can happen with high turbidity in the spring or during periods of intense rainfall.

2,3.7 Water Purification (Treatment) Plant

The treatment plant located at 87 Branch Street in Pawtucket was placed into operation in March of 2008 and
was designed to replace the old treatment facility located at 120 Mill Street in Cumberland. The treatment
plant utilizes a fixed bubble aeration system to oxygenate and circulate the water in Happy Hollow Pond
near the raw water intake and Raw Water Booster Pump (RWBP) Station. Approximately 500 feet of
acration diffusion piping is placed in the bottom of Happy Hollow Pond to overcome stratification, eliminate
stagnation, oxidize organics, control algae, and enhance raw water quality. The mixing action controls
temperature variation in the reservoir and permits optimization of coagulation chemistry at the water
treatment plant.

The Raw Water Pump Station is located at 118 Mill Street in Cumberland, RT adjacent to the old Water
Treatment Facility at 120 Mill Street. The Raw Water Pump Station (RWPS) draws water from Happy
Hollow Pond through the submerged intake. The intake consists of two, 30-inch branches; each branch
separates via a tee fitting into two sub-branches that each connects to two intake screens. The individual
groundwater wells, Well No. 2A through Well No. 9, connect to a 20-inch well water header. Water from
the wells passes through a cascade aerator to strip the radon prior to connection with the raw water intake
line from Happy Hollow Pond. Raw water can be dosed with PAC for taste and odor prior to reaching the
treatment plant. Caustic soda can be added to adjust the pI of the water at the RWPS. Raw water from
Happy Hollow Pond is pumped from the RWPS approximately one mile through two, 36-inch raw water
transmission pipelines to the treatment facility at 87 Branch Street. The single 36-inch pipeline from the
RWPS separates via a tee fitting into the two, 36-inch pipelines that then rejoin via a tee fitting to one 36~

inch pipeline prior to entering the treatment plant.

In 2014, the raw water pump station was retrofit with a system designed to feed powder activated carbon
(PAC) to the raw water supply to aid in the control of seasonal taste and odor problems. These taste and
odor problems have been attributed to the levels of Geosmin and 2-Methylisoborneol (MBE) which are
naturally organic compounds that oceur in surface waters and both of which are discernable to consumers at
extremely low levels. Their occurrence is most associated with the warmer weather and algal blooms. In
2019, the granular activated carbon beds at the water treatment plant were changed out with new carbon.
Moving forward, the carbon will be routinely regenerated on a rotating schedule with several of the 8 filter

beds being periodically regenerated.

2-14



we | Pawtucket, R Water Treatment Process Schematic

RWPS
Pumps

 Aeration

e

Blackstone
River

Flow -
E meter = A
Decant to _’ "E’f’:ﬁ
Blackstone
River

In-plant Equalization Basins

Lime
Chlorine
Calciquest
Ammonium

To distribution
system and
storage tank

tog Tank ‘ Flowmeter

To existing backup PRV
pumps (to distribution
system) DOQ

\\pwserver2018\engineering data\cwirp'cwip-2019'report\2020 cwirp update\figures\figure 2-3a 2019 sheet 3 wipprocess_diagram4_03.doc

Overflow to — .

¥

Contact Clarifiers

Backwash
(Red Color)

1 4 W roas
enturi Tubes Backwash Pumps

Lime/Acid
Chlorine
Fluoride

In-Plant Clearwells

Branch Street
WTF



Figure 2-3b

>

Water Treatment Plant
Polymer (SuperFloc) Hydrofluosilicic Acid
Wells (8) Hypochlorite A iypochlorited A
PACL uriatic Act < 6
A8 Lime < € ,> . >
A 7 o3 > & h
Lot » e P
hd l Filters uv
v UP'ﬂo‘f_" Contact (8 — 2 for each > System A
P Radon vy Clarifier (4) clarifier) < cu
3 Stripper Static > /\ A b 4
Mixer . -
) Raw Water Pump IStatlon //2\ R Distribution
i . A Clearwell [* System
i ! Y Clearwell Y] (2) "\_ Tank
_ : . Backwash to Overflow - . feedto
Caustic Soda i ] Equalization Basins % . .. system i
Well i 5 ;
v_,| Influent ! ‘t | -\.\ é L i /\ Sy .
Diffuser i i i 3 VA T iv\
. : : ‘, Ll
AP, i i € co P
c2 i ' %
Screens < > ! : Equalization % \/
\/ ! li A Basin 1 Lime /\
Bubbler System : : ’ Dverflpw L Calciquest < o >
51 P — Hypochlorite - 5.0 MG Tank
i i Settling Basins "\_ Note: To feed
Surface Influent: _ : 'l ‘-\_‘ cvl::t:?;t;?:ll élyeszgi
- Happy Hollow Reservoir i i < C12 ‘ returns to the plant
! . i and is then fed to
v > . the distribution
Outfall #0034 %
Outfall #0054 Emergency Raw < & > : :
Aerator Emergency Water Drain Line A - A 3 i Tank Overflow
Overflow to outside of s Outfall #0024 et > K
building with overland Riwer Lagoon Decant N T i
flow to Happy Hollow to Abbott Run z
Robin Hollow Reservoir Reservoir <« o3 Outfall # 0044
Tank/Clearwell/Equalization
VN Basin Emergency Overflow
<o >
-

Pawtucket Water Flow Diagram — Compliance Map

to Blackstone River




The water treatment plant is designed to produce up to 25 MGD of finished water. Additionally, it was
designed to allow 30 MGD to flow through the facility without major piping or structural medifications. The

facility design also allows implementation of chloramines without major modification or plant shut down.

The treatment plant uses polyaluminum chloride (PAC)/alum as a coagulant and contact clarification to
remove TOC, color, and turbidity prior to deep bed Granular Activated Carbon (GAC) filters. The water
then passes through UV disinfection units then dosed with sodium hypochlorite and sent to a channeled 1.4
MG clearwell with a contact time of 90 minutes, and either pumped directly into the distribution system or to
the on-site 5 MG storage tank. The treatment plant is completely controlled by in-line process analyses and

a computer based Supervisory Control and Data Acquisition (SCADA) System.

Each contact clarifier is back flushed every 4 hours of operatidn using a raw watet/air scour flush. The GAC
filters backwash with potable water and air every 24 to 48 hours, The flush and backwash wastewater flows
into equalization basins located under the filters. From the equalization basins, the combined residuals waste
is pumped to two dewatering lagoons via a 12-inch force main to the new lagoons located at the site of the
old treatment plant lagoon site. These lagoons are lined and have an underdrain system for proper
dewatering of the PAC/alum sludge. One hundred percent of the clarified water is recycled. This water is

sent back to the intake and blended with surface water and which cannot exceed 5% of the total daily flow.

Emergency generators arc provided at the raw water pump station and the WTP to allow full production of
up to 25 MGD during extended power outages. With diesel fuel deliveries at 48-hour intervals, the WTP and
pumps could operate indefinitely on the auxiliary power system. The process flow is provided in Figure 2-

3a; Figure 2-3b provides the system flow.

2.3.8 Storage Facilities
The system has two distribution storage facilities located in Lincoln, and two other storage facilities (clear
well and 5.0 MG storage tank). The total system storage is 19.4 million gallons. A brief description of each

storage facility is provided below.

Stump Hill — Green Tank

Location: Stump Hill / Lincoln, RI
Volume: 3,000,000 gallons

Type: Standpipe

Material: Steel

Age: 1959

Condition: Fair

Cathodic Protection:  No

2-15




Stump Hill - Blue Tank

Location: Stump Hill / Lincoln, RI
Volume: 10,000,000 gallons

Type: Reservoir (Above Ground)
Material: Steel

Age: 1994

Condition: Good
Cathodic Protection:  No

Branch Street Tank

Location: 85 Branch Street / Pawtucket, R1
Volume: 5,000,000 galfons

Type: Reservoir (Above ground)
Material: Concrete

Age: 2007

Condition: Good
Cathodic Protection:  No

Treatment Plant Clearwell

Location: 87 Branch Street / Pawtucket, RI
Volume: 1,400,000 gallons

Type: Underground Reservoir
Material: Concrete (Below Grade)

Age: 2007

Condition: Good
Cathodic Protection:  No

WATER STORAGE TANK | TYPE CAPACITY OVERFLOW EL. MSL
1) Stump Hill — Green Tank | Standpipe 3 MG 301’

2) Stump Hill — Blue Tank Reservoir 10 MG 3017

3) Branch Street Reservoir 5MG 120°

4) Treatment Plant Clearwell | Clearwell 1.4 MG N/A

Total Storage 194 MG

2,3.9 Pump Stations

The PWSB owns and operates two pump stations. The facilities are identified as the Raw Water Pumop

Station (RWPS) for the treatment plant and the high lift finish water pumps at the water treatment plant.

Raw Water Pump Station
This pump station was constructed in 2007 and is located at 118 Mill Street in Cumberland adjacent to
Happy Hollow Pond. It is designed to deliver raw water approximately one mile south to the water treatment

facility. The station is equipped with three (3) 13.2 MGD pumps, for a total reliable pumping capacity of

2-16



26.4 MGD. Two of the three 200 HP pump motors were retrofit with variable frequency drives in 2014
(VED’s) to optimize efficiency of the facility. '

Finish Water Pump Station

This pump station was constructed in 2007 and is located at 87 Branch Street at the water treatment plant.
The pump station consists of four (4) 13 MGD pump, for a total reliable (one spare) pumping capacity of 39
MGD. Each of the 900 HP pump motors have been retrofit with variable frequency drives (VFD’s) in 2012

to optimize efficiency of the facility.

2.3.10 Transmission System

System Overview

The PWSB’s current system consists of approximately 272 miles of water main with approximately 24 miles
of transmission mains (16-inch water main and greater). Pipe sizes range from 2-inch diameter to 12-inch
for distribution mains. Transmission mains are 16-inch diameter to 48-inch diameter, These mains transport
water from the water treatment plant, the 5.0-million-gallon storage tank at 87 Branch Street and the two
distribution system storage tanks at Stump Hill to the entire water distribution system. The transmission and
distribution system are comprised predominantly of cement lined cast iron, cement lined ductile iron and a

limited amount of unlined cast iron water main.

Since 1988, the PWSB has undertaken an aggressive approach to replécing or rehé,bilitating the entire
distribution system with a predominate goal of either cement lining or replacing all unlined cast iron water
mains. - PWSB has largely completed its goal of replacing or rehabilitating the entire distribution system in
Pawtucket, Central Falls and the Valley Falls section of Cumberland.

Transmission and Distribution Main Lining and Replacement

PWSB considers transmission lines as the pipes that arc 16 inches in diameter or greater and are the pipes
required to carry potable water from a water source to or throughout an area served or to be served by a
water supply system for the specific purpose of supplying water to support a general population. The PWSB
owns and operates a total of approximately 24 miles of transmission water main. Less than 1% of these

transmission mains are unlined pipe. A listing by water main size and length is provided in Table 2-4.
Since 1988, the PWSB has been replacing, cleaning, and lining mains as part of a capital improvements plan.

As of 2020, virtually all mains (fransmission and smaller) repair and replacement project have been

completed. A listing by city and pipe lining status is provided in Table 2-5.

2-17



Table 2-4: PWSB Transmission Mains

e B 0D N

42 2,598 0.49

36 7,989 1.51

30 9 0.002

24 39,570 7.49

20 49,213 9.32

16 25,738 4.87
TOTAL TRANSMISSION MAINS 2371

Table 2-5: PWSB Transmission and Distribution Water Mains by Community

. d. 958}
- Clit .
: | Cleaned & Lined ;.
Pawtucket 2.43 miles 200.31 miles 202.74 miles
Valley Falls Section of ) .
0.24 miles 39.07 miles 39.31 miles
Cumberland
Central Falls 13.1 miles 19.5 miles 28.76 miles
Lincoln/Attleboro 0.01 miles 1.74 miles 1.75 miles
TOTAL 3.76 miles 268.8 miles 272.56 miles

(Source: Memorandum from Engineering to Chief Engineer, December 2019, updated to include CL~7 proj ect)

2.3.11 Interconnections

The PWSB can supply water to six neighboring municipal water systems: The Town of Cumberland, Town
of Lincoln, City of Fast Providence, and Providence Water Supply Board in Rhode Island, and the Towns of
Seckonk and Attleboro in Massachusetts. There is a contract to supply wholesale water to Cumberland
although it is expired. However, both parties continue to honor the contract and Cumberland continues to
purchase water under the terms of the original contract. The remainder of the interconnections are
“emergency” only and would only be utilized as such. All the available contracts, agreements, and letters of

understanding are for the supply of water from the PWSB; none are reciprocal in nature to supply the PWSB.

2-18



Cumberland, Rhode Island
By contract, Cumberland can draw up to 5 MGD. Cumberland's Marshall Avenue pumping station is the
connection between the Cumberland and PWSB systems. A 20-inch transmission main is primarily used to

deliver water to the Marshall Avenue pumping station. The transmission main has a capacity of 7 MGD.

Cumberland has a total of six (6) interconnections to the PWSB system, one (1) main interconnection and

five (5) emergency interconnections.

Seekonk, Massachusetts
The PWSB is connected to the Seekonk Water District through a 12-inch main on Armistice Boulevard in
Pawtucket. The interconnection is considered an emergency transmission connection. The transmission